EM-T2B Wall mount with tilt Support avec inclinaison

Save this PDF as:
 WORD  PNG  TXT  JPG

Dimension: px
Commencer à balayer dès la page:

Download "EM-T2B Wall mount with tilt Support avec inclinaison"

Transcription

1 EM-T2B Wall mount with tilt Support avec inclinaison For panels Supports 130 lbs VESA 700mm x 400mm Pour écran plat de 32 à 55 po Supporte un poids max. 130 lb VESA 700 mm x 400 mm Distributed by / Distribué par: Everik International Inc. T2B.ME IM

2 INSTRUCTIONS Please read these instructions carefully and keep for future reference! If you do not understand the instructions, or do not feel that you can follow them safely, contact a qualified contractor. The warranty will be honoured if accompanied by an original sales receipt, and only if the instructions have been followed exactly. Before beginning, please check to ensure you have all the parts listed below. To acquire missing parts please visit or call The EverMount EM-T2B is designed to mount a panel onto a vertical wall. Hardware for mounting to a wood stud is included. For mounting to any other surface, contact a qualified contractor. This product will hold flat screens 32 to 55 inches and weighing up to 130 lbs. A second person will be required to assist with the installation. If you do not understand the instructions, or are not sure you can follow them safely, contact a qualified contractor. Veuillez lire ces instructions attentivement et les garder pour y référer au besoin. Si vous ne comprenez pas les instructions ou si vous ne croyez pas être en mesure de les suivre en toute sécurité, veuillez communiquer avec un technicien qualifié. La garantie sera honorée qu'en la présence du coupon de caisse original et uniquement si les instructions ont été suivies à la lettre. Avant de commencer, assurez-vous d'avoir en votre possession toutes les pièces énumérées ci-dessous. Pour obtenir des pieces manquantes, visitez ou téléphonez au L'EverMount EM-T2B est conçu pour fixer un écran plat sur un mur vertical. Le matériel servant au montage sur montant de bois est inclus. Pour le montage sur toute autre surface, veuillez communiquer avec un technicien qualifié. Ce produit peut supporter des écrans plats de 32 à 55 pouces, pesant jusqu'à 130 lb. L'aide d'une seconde personne est requise pour les étapes 3 et 4. Si vous ne comprenez pas les consignes ou si vous n'êtes pas certain de pouvoir les respecter de façon sécuritaire, communiquez avec un technicien qualifié Power Drill Tools Required / Outils requis Perceuse électrique 3/16 Drill bit Foret 3/16 po #2 Phillips Head Screwdriver Tournevis Cruciforme #2 36 Level Niveau 36 po 1/2 Socket Wrench Clé à douille 1/2 po 2 T2B.ME IM

3 DISPLAYS PLASMA, and LED DISPLAYS LCTION MANUAL CTION L MANUAL Parts Included / Pièces incluses (A) M8 x 63 Lag Bolt (x4) / boulon M8 x 63 (x4) (D) M4 x 12 Screw (x4) / vis M4 x 12 (x4) (G) M6 x 30 Screw (x4) / vis M6 x 30 (x4) (J) M6 Washer (x4) / rondelle M6 (x4) (B) Lag Bolt Washer (x4) / rondelle (x4) (E) M4 x 30 Screw (x4) / vis M4 x 30 (x4) (H) M8 x 16 Bolt (x4) / vis M8 x 16 (x4) (K) Spacer (x8) / cale (x8) (C) Concrete Anchor (x4) / cheville pour béton (x4) (F) M6 x 12 Screw (x4) / vis M6 x 12 (x4) (I) M8 x 30 Screw (x4) / vis M8 x 30 (x4) Monitor brackets / Supports de montage pour écran plat Wall Plate / Plaque murale Step 1A - Mounting to the wall (Drywall): IMPORTANT!: For safety reasons, this mount must be secured to at least two wood studs no less than 16 apart. The studs must be capable of supporting the combined weight of the mount and flat panel. A. Use a stud finder to locate the studs where you wish to secure your mount. Mark both edges of each stud to help identify the exact center. B. Take the wall plate and line it up against the marked studs. Slide the sections of the mount that contain the bolt holes so that they line up with the centers of the studs (see Fig.1). Make sure the mount is level. C. With another person holding the wall plate, mark four locations (two per stud) on your wall. Drill a 6mm (1/4 ) pilot hole in each location. D. Attach the wall plate to the wall using the lag bolts (A) and lag bolt washers (B) (see Fig.2). Do not over-tighten these bolts and do not release the wall plate until it is secured. Make sure the wall plate is level after securing the lag bolts. Étape 1A - Montage au mur (cloison sèche) : IMPORTANT : Par mesure de sécurité, ce support doit être fixé à au moins deux montants en bois situés à au moins 16" (40,6 cm) de distance l'un de l'autre. Les montants doivent pouvoir supporter le poids combiné du support et de l'écran plat. A. Utilisez un détecteur de montants pour repérer les montants à l'endroit où vous souhaitez installer votre support. Marquez les deux bords du montant afin d'en identifier précisément le centre. B. Alignez ensuite la plaque murale sur les marques des montants. Faites glisser les sections du support avec les trous pour boulons, de sorte qu'elles soient alignées avec le centre des montants (voir Fig. 1). Assurez-vous que l e support soit au niveau. C. Avec l'aide d'une autre personne qui tient la plaque murale, marquez quatre emplacements (deux par montant) sur le mur. Percez un trou de 6 mm (1/4") à chaque emplacement marqué. D. Fixez la plaque murale au mur à l'aide des boulons (A) et des rondelles (B) (voir Fig. 2). Ne serrez pas les bou lons trop fort et ne lâchez pas la plaque murale tant qu'elle n'est pas solidement fixée. Assurez-vous que la plaque murale est au niveau après avoir serré les boulons. 3 T2B.ME IM

4 Step 1B - Mounting to the wall (Concrete): A. Place the wall plate against the wall in the desired location. Slide the sections of the mount that contain the bolt holes so that they are evenly spaced apart from each other (see Fig.1). Make sure the mount is level. B. While another person holds the wall plate in place, mark four locations on the wall (see Fig.3) where you want to secure the mount. C. Set the wall plate aside and drill a 10mm (3/8 ) hole at each marked location. Remove any excess dust from the holes. D. Insert a concrete anchor (C) into each hole so that it is flush with the concrete surface (see Fig. 4). A hammer can be used to lightly tap the anchors into place if necessary. NOTE: If the concrete wall is covered by a layer of plaster or drywall, the concrete anchor must pass completely through the layer to rest flush with the concrete surface. E. Place the wall plate back against the wall and attach it using the lag bolts (A) and lag bolt washers (B) provided (see Fig.2). Do not over-tighten these bolts and do not release the wall plate until all bolts are in place. Ensure that the wall plate remains level after all bolts are secured. Fig.1 Fig.2 Fig. 3 Fig.4 Étape 1B - Montage au mur (béton) : A. Placez la plaque murale sur le mur, à l'endroit désiré. Faites glisser les sections du support avec les trous pour boulons, de sorte qu'elles soient à la même distance l'une de l'autre (voir Fig. 1). Assurez-vous que le support soit au niveau. B. Avec l'aide d'une autre personne qui tient la plaque murale, marquez quatre emplacements sur le mur (voir Fig.3) où vous désirez installer le support. C. Mettez la plaque murale de côté et percez un trou de 10 mm (3/8") à chaque emplacement marqué. Retirez tout excès de poussière des trous. D. Insérez une cheville pour béton (C) dans chaque trou de sorte qu'elles soient au ras de la surface en béton (voir Fig. 4). Si nécessaire, un marteau peut être utilisé pour frapper légèrement sur les chevilles. REMARQUE : Si le mur de béton est recouvert d'une couche de plâtre ou de gypse, les chevilles doivent traverser complètement cette couche pour ensuite être au ras de la surface en béton. E. Replacez la plaque murale contre le mur et fixez-la à l'aide des boulons (A) et des rondelles (B) fournies (voir Fig.2). Ne serrez pas les boulons trop fort et ne lâchez pas la plaque tant que tous les boulons ne sont pas tous en place. Veillez à ce que la plaque murale soit toujours au niveau après avoir serré les boulons. 4 T2B.ME IM

5 Step 2 - Attaching the mount arms to your flat panel: A. Determine the correct length of screw to use by checking your panel s mounting screw requirements or by checking the back of the panel. If the back of your panel is flat and the mounting holes are flush with the surface, use the shorter screws (D, F, or H). If the back of your panel is curved, protruded, or recessed, use the longer screws (E, G, or I). You may also need to use spacers (K) with the longer screws. B. Determine the correct diameter of screw to use by checking your panel s user manual, or by testing the screws provided (M4, M6, and M8). Make sure not to force any of the screws into the panel. C. Attach the mount arms to the back of your panel using the screws identified in A and B (see Fig.5). The M4 and M6 screws will require washers. The M8 screws do not require washers. D. If your panel has a curved or recessed back, you may need to use the provided spacers (K). E. Make sure the mount arms are attached with the tilt knobs facing outward (see Fig. 6). Otherwise, the tilt capability will not function properly. Fig.5 For panels with flat backs. / Pour les écrans à dos plat. For panels with curved or recessed backs. / Pour les écrans à dos incurvé ou concave. Fig.6 Tilt adjustment knob / Bouton d'ajustement de l'inclinaison Tilt adjustment knob / Bouton d'ajustement de l'inclinaison Étape 2 Fixation des bras à l'écran plat : A. Déterminez la bonne longueur de vis de montage à utiliser en examinant d'abord le dos de votre écran ou en vous référant à la documentation accompagnant votre écran : si le dos de l'écran est plat et les trous de montage sont au ras de la surface, utilisez les vis les plus courtes (D, F ou H). Si le dos de votre téléviseur est incurvé, protubérant ou con cave, utilisez les vis les plus longues (E, G ou I). Vous aurez peut-être besoin des cales (K) avec les vis plus longues. B. Déterminez le bon diamètre de la vis à utiliser en consultant la documentation accompagnant votre écran ou en es sayant soigneusement une vis de chaque dimension (M4, M6 ou M8). Veillez à ne pas forcer les vis dans les ouver tures de montage de l'écran. C. Fixez les bras de montage au dos de votre écran à l'aide des vis identifiées aux étapes A et B (voir Fig. 5). Utilisez les rondelles avec les vis M4 et M6. Les vis M8 ne nécessitent pas l'utilisation de rondelles. D. Si le dos de votre écran est incurvé ou concave, vous devrez peut-être utiliser les cales (K) fournies. E. Assurez-vous que les bras du support sont fixés avec le mécanisme d'inclinaison vers l'extérieur (voir Fig. 6). Sinon, le mécanisme ne pourra fonctionner correctement. 5 T2B.ME IM

6 Step 3 - Final assembly: A. Make sure the safety mechanisms located at the bottom of each mount arm are as low as possible. Loosen the screws to lower them (see Fig.7). Fig.7 B. With the help of another person, carefully lift the flat panel onto the wall plate. Do not release the panel until the mount arms have securely hooked onto the wall plate. C. Tighten the safety mechanisms to prevent the flat panel from being knocked from the wall plate. Safety Screw / Vis de sécurité Étape 3 Assemblage final : A. Assurez-vous que les dispositifs de sécurité situés au bas de chaque bras de montage sont le plus bas possible. Dévissez les vis pour les descendre (voir Fig. 7). B. Avec l'aide d'une autre personne, soulevez prudemment l'écran pour l'installer sur la plaque murale. Ne relâchez pas l'écran tant que les bras de montage ne sont pas bien accrochés à la plaque murale. C. Serrez les dispositifs de sécurité pour empêcher que l'écran ne se détache accidentellement de la plaque murale. Care and Maintenance Periodically clean your mount with a dry cloth. Inspect all screws and hardware at regular intervals to ensure that no connections have become loose over time. Re-tighten as needed. Soin et entretien Nettoyez régulièrement votre support avec un chiffon sec. Vérifier toutes les vis et le matériel à intervalles réguliers afin de vous assurer qu'aucune connexion ne s'est relâchée avec le temps. Resserrer au besoin. 6 T2B.ME IM

EM-STB Slim tilt wall mount Support inclinable mince

EM-STB Slim tilt wall mount Support inclinable mince EM-STB Slim tilt wall mount Support inclinable mince For Panels 40-60 Supports 120 lbs VESA 600x400mm Tilts up to 10 Pour écran plat de 40-60 po Supporte un poids max. 120 lb VESA 600x400mm Inclinaison

Plus en détail

Installation Instructions

Installation Instructions Installation Instructions Closed End Upright Open Ended Upright Closed End Upright Plastic Connectors Ball Bracket Holder Kit Contents: - (2) Closed End Upright - (1) Open End Upright - (6) Plastic Connectors

Plus en détail

Assembly Instructions Cypress Point Armoire Instructions Pour Assembler Collection Cypress Point - Armoire

Assembly Instructions Cypress Point Armoire Instructions Pour Assembler Collection Cypress Point - Armoire W westwood design Assembly Instructions Cypress Point Armoire Instructions Pour Assembler Collection Cypress Point - Armoire Congratulations on your purchase of a Westwood product. We take great pride

Plus en détail

Assembly Instructions Stratton Premier Combo Plus Instructions Pour Assembler Collection Stratton Premier Combo Plus

Assembly Instructions Stratton Premier Combo Plus Instructions Pour Assembler Collection Stratton Premier Combo Plus W westwood design Assembly Instructions Stratton Premier Combo Plus Instructions Pour Assembler Collection Stratton Premier Combo Plus ! WARNING: FALL HAZARD TO PREVENT DEATH OR SERIOUS INJURY, ALWAYS

Plus en détail

EM-SA1000 INSTRUCTIONS

EM-SA1000 INSTRUCTIONS EM-SA1000 INSTRUCTIONS PLEASE READ THESE INSTRUCTIONS CAREFULLY AND KEEP FOR FUTURE REFERENCE! IF YOU DO NOT UNDERSTAND THE INSTRUCTIONS, OR DO NOT FEEL THAT YOU CAN FOLLOW THEM SAFELY, CONTACT A QUALIFIED

Plus en détail

LITTLE SLOANE BOOKCASE WITH BINS/BIBLIOTHÈQUE AVEC DES COFFRES

LITTLE SLOANE BOOKCASE WITH BINS/BIBLIOTHÈQUE AVEC DES COFFRES ENGLISH This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. As you unpack and prepare for assembly, place the

Plus en détail

MOUNTING HARDWARE MATÉRIEL DE MONTAGE

MOUNTING HARDWARE MATÉRIEL DE MONTAGE ENGLISH This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. As you unpack and prepare for assembly, place the

Plus en détail

π H-4158 COMPACT SHOP DESK PARTs 1-800-295-5510 uline.com Tools needed Pour le français, consulter les pages 5-8. Phillips Screwdriver

π H-4158 COMPACT SHOP DESK PARTs 1-800-295-5510 uline.com Tools needed Pour le français, consulter les pages 5-8. Phillips Screwdriver π H-4158 COMPACT SHOP DESK 1-800-295-5510 uline.com Pour le français, consulter les pages 5-8. Tools needed Phillips Screwdriver 5/16" (8 mm) Wrench 3/8" (10 mm) Wrench PARTs Small Bolt x 4 Small Nut x

Plus en détail

ASSEMBLY INSTRUCTIONS

ASSEMBLY INSTRUCTIONS WELLINGTON-48MB ASSEMBLY INSTRUCTIONS Before beginning, please check to ensure you have all the parts listed below. To acquire missing parts please visit www.everik.com/parts.html or call 1-866-604-6966.

Plus en détail

EM-SBBU PARTS LIST. Bolt Bag A. Bolt Bag B. Description. M6x16mm 2. #10x3/4 bolt 2. Small washer. M8x16mm 2. #10 hex nut 4. M8x25mm 2.

EM-SBBU PARTS LIST. Bolt Bag A. Bolt Bag B. Description. M6x16mm 2. #10x3/4 bolt 2. Small washer. M8x16mm 2. #10 hex nut 4. M8x25mm 2. EM-SBBU Instructional videos available at SoundbarBrackets.com PLEASE READ THESE INSTRUCTIONS CAREFULLY AND KEEP FOR FUTURE REFERENCE! IF YOU DO NOT UNDERSTAND THE INSTRUCTIONS, OR DO NOT FEEL THAT YOU

Plus en détail

M622 Add-On Module. Module complémentaire M622. Installation Instructions. Directives d installation

M622 Add-On Module. Module complémentaire M622. Installation Instructions. Directives d installation M622 Add-On Module Installation Instructions Module complémentaire M622 Directives d installation The M622 Add-On Module can be attached to the M6310 or M6320 Meridian Business Set to provide extra feature/line

Plus en détail

EM-LPF37B EM-LPF60B INSTRUCTIONS

EM-LPF37B EM-LPF60B INSTRUCTIONS EM-LPF7B EM-LPF60B INSTRUCTIONS PLEASE READ THESE INSTRUCTIONS CAREFULLY AND KEEP FOR FUTURE REFERENCE! IF YOU DO NOT UNDERSTAND THE INSTRUCTIONS, OR DO NOT FEEL THAT YOU CAN FOLLOW THEM SAFELY, CONTACT

Plus en détail

Instructions. (Ref) Item (Qty) (A) M8 x 63 Lag Bolt (x4) (B) Lag Bolt Washer (x4) (C) Concrete Anchor (x4) (D) M4 x 12 Bolt (x4)

Instructions. (Ref) Item (Qty) (A) M8 x 63 Lag Bolt (x4) (B) Lag Bolt Washer (x4) (C) Concrete Anchor (x4) (D) M4 x 12 Bolt (x4) EM-FT2B Instructions PLEASE READ THESE INSTRUCTIONS CAREFULLY AND KEEP FOR FUTURE REFERENCE! IF YOU DO NOT UNDERSTAND THE INSTRUCTIONS, OR DO NOT FEEL THAT YOU CAN FOLLOW THEM SAFELY, CONTACT A QUALIFIED

Plus en détail

GUIDE D INSTALLATION / INSTALLATION GUIDE

GUIDE D INSTALLATION / INSTALLATION GUIDE GUIDE D INSTALLATION / INSTALLATION GUIDE STORES / SHADES sur solariums modulaire / on modular solariums FRANÇAIS et ANGLAIS FRENCH and ENGLISH 1 INSTALLATION DES STORES PLISSÉS SUR LES SOLARIUMS MODULAIRES

Plus en détail

www.fisher-price.com W9953

www.fisher-price.com W9953 www.fisher-price.com W9953 Assembled Parts Éléments à assembler CAUTION MISE EN GARDE This package contains small parts. For adult assembly only. Cet emballage contient de petits éléments devant être assemblés

Plus en détail

solutions écran plat Caractéristiques techniques Contenu de la boîte Avertissements

solutions écran plat Caractéristiques techniques Contenu de la boîte Avertissements solutions écran plat Support mural pour écrans LCD, plasma et LED Manuel d installation MST65BKR Adapté aux téléviseurs de 37 po à 65 po Charge maximale 75kg (165 lb) Caractéristiques techniques Taille

Plus en détail

XM-EVT Universal Vinyl Siding Trim

XM-EVT Universal Vinyl Siding Trim XM-EVT Universal Vinyl Siding Trim The Universal Vinyl Siding Trim is designed to provide a finished look on the outside wall of a home. The Vinyl Siding Trim is a universal part that can be used in combination

Plus en détail

ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE luster chandelier lamp chandelier à trois branches en verre lustré

ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE luster chandelier lamp chandelier à trois branches en verre lustré ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE luster chandelier lamp chandelier à trois branches en verre lustré SKU 2711592 INSTRUCTIONAL MANUAL MANUEL D'INSTRUCTIONS 270/2707 COMPONENT LIST LISTE

Plus en détail

ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE ombre pendant lamp lampe suspendue à tons dégradés, chocolat

ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE ombre pendant lamp lampe suspendue à tons dégradés, chocolat ASSEMBLY INSTRUCTIONS DIRECTIVES POUR L'ASSEMBLAGE ombre pendant lamp lampe suspendue à tons dégradés, chocolat SKU 2728089 INSTRUCTIONAL MANUAL MANUEL D'INSTRUCTIONS 270/2707 COMPONENT LIST LISTE DES

Plus en détail

VISO. Installation - Spécifications - Entretien - Garantie Installation - Specifications - Maintenance - Warranty RJC21CC - RJC21NN RJC22CC - RJC22NN

VISO. Installation - Spécifications - Entretien - Garantie Installation - Specifications - Maintenance - Warranty RJC21CC - RJC21NN RJC22CC - RJC22NN Jet de corps externe External body jet VISO RJC21CC - RJC21NN RJC22CC - RJC22NN RJC23CC - RJC23NN Installation - Spécifications - Entretien - Garantie Installation - Specifications - Maintenance - Warranty

Plus en détail

Lavatory Faucet. Instruction Manual. Questions? 1-866-661-9606 customerservice@artikaworld.com

Lavatory Faucet. Instruction Manual. Questions? 1-866-661-9606 customerservice@artikaworld.com Lavatory Faucet Instruction Manual rev. 19-01-2015 Installation Manual You will need Adjustable Wrench Adjustable Pliers Plumber s Tape Hardware list (included) Allen Key Socket wrench tool Important Follow

Plus en détail

HTRACKC Horizontal Truck Rack Assembly & Operating Instructions

HTRACKC Horizontal Truck Rack Assembly & Operating Instructions HTRACKC Horizontal Truck Rack Assembly & Operating Instructions READ ALL INSTRUCTIONS AND WARNINGS BEFORE USING THIS PRODUCT. This manual provides important information on proper operation and maintenance.

Plus en détail

Pediatric Exam Table Installation

Pediatric Exam Table Installation Pediatric Exam Table Installation Applies to Models: 640 Language of origin: English Step 1: Remove table from skid. A) Remove three shipping bolts. B) Remove four foam shipping blocks from corners under

Plus en détail

PREPARING FOR INSTALLATION PRÉPARATION À L INSTALLATION

PREPARING FOR INSTALLATION PRÉPARATION À L INSTALLATION UL_IndustrialWC_FRECAN 9//05 9:48 AM Page 4 PREPARING FOR INSTALLATION PRÉPARATION À L INSTALLATION Unpack and inspect fan carefully to be certain all contents are included. Turn off power at fuse box

Plus en détail

Guide d assemblage Cabanon 2,4 x 3 m. Assembly Manual Shed 7 x 10 ft. Sojag code: 500-4157048 UPC code: 772830157048

Guide d assemblage Cabanon 2,4 x 3 m. Assembly Manual Shed 7 x 10 ft. Sojag code: 500-4157048 UPC code: 772830157048 Assembly Manual Shed 7 x 0 ft. Exact dimension of the roof, corner-to-corner: 9.7 x 22.7 inch Min. dimension required for the base: 84.7 x.8 inch Guide d assemblage Cabanon 2,4 x m Dimension exacte du

Plus en détail

Module Garde-Manger 24 (GM24 / GM2412) 24 Pantry Cabinet

Module Garde-Manger 24 (GM24 / GM2412) 24 Pantry Cabinet Module Garde-Manger 24 (GM24 / GM2412) 24 Pantry Cabinet E) Panneau de dos (5) Back panel (5) B) Dessus / Top panel C) Tablette fixe (3) Stationary shelf (3) F) Traverses de dos (3) Back stretchers (3)

Plus en détail

Système douche coulissant repliable : Cas 6 Inward Folding Bi-folding Shower System : Case 6

Système douche coulissant repliable : Cas 6 Inward Folding Bi-folding Shower System : Case 6 NOTICE DE POSE - INSTALLATION INSTRUCTIONS Système douche coulissant repliable : Cas 6 Inward Folding Bi-folding Shower System : Case 6 Accès de face Front Access Façade repliable vers l'intérieur sur

Plus en détail

pottery barn kids RETRO OVEN CUISINIÈRE RÉTRO for ages 3 and up à partir de 3 ans

pottery barn kids RETRO OVEN CUISINIÈRE RÉTRO for ages 3 and up à partir de 3 ans pottery barn kids RETRO OVEN CUISINIÈRE RÉTRO for ages 3 and up à partir de 3 ans CAUTION: Adult assembly required. This item contains small parts in the unassembled state and care should be taken in the

Plus en détail

PLEASE DO NOT USE THE WHITE PLASTIC PROTECTOR FIXED AT THE BOTTOM OF THE DRAIN. IT IS ONLY FOR PROTECTION PURPOSE.

PLEASE DO NOT USE THE WHITE PLASTIC PROTECTOR FIXED AT THE BOTTOM OF THE DRAIN. IT IS ONLY FOR PROTECTION PURPOSE. Free standing bathtub B000 General considerations: PLEASE DO NOT USE THE WHITE PLASTIC PROTECTOR FIXED AT THE BOTTOM OF THE DRAIN. IT IS ONLY FOR PROTECTION PURPOSE. We strongly recommend to have access

Plus en détail

Handle side member change on vertical P/O, installed Changement du coté de poignée, fenêtre d'urgence verticale installée WARNING / AVERTISSEMENT

Handle side member change on vertical P/O, installed Changement du coté de poignée, fenêtre d'urgence verticale installée WARNING / AVERTISSEMENT INDEPENDENT INSTRUCTION INSTRUCTION INDÉPENDANTE II 003 REV E Handle side member change on vertical P/O, installed Changement du coté de poignée, fenêtre d'urgence verticale installée WARNING / AVERTISSEMENT

Plus en détail

ÉCROUS ET VIS ANTIVOL DE ROUES Aluminium et acier / Aluminium alloy and steel

ÉCROUS ET VIS ANTIVOL DE ROUES Aluminium et acier / Aluminium alloy and steel Aluminium et acier / Aluminium alloy and steel Cette gamme d écrous et de vis antivol de roues s adapte sur plus de 80% du parc automobile. This range of anti-theft weel locks can be used on 80% of car

Plus en détail

INSTEON Dimmer Switch 2477D, 2477DH Quick Start Guide Guide de départ rapide

INSTEON Dimmer Switch 2477D, 2477DH Quick Start Guide Guide de départ rapide INSTE Dimmer Switch 2477D, 2477DH Quick Start Guide Guide de départ rapide INSTE Dimmer Switch Brightness LEDs Voyants à DEL de luminosité Status LED Voyant à DEL d état On Hold to Brighten NEW En fonction

Plus en détail

Measuring Guide Bay or Corner Windows

Measuring Guide Bay or Corner Windows Measuring Guide Bay or Corner Windows Cellular Shades and Pleated Shades Tools and Tips Steel tape measure do not use cloth measuring tape Pencil Measurement Worksheet see page 3 Measure each window and

Plus en détail

Lit 39, 54, 60 pouces horizontal

Lit 39, 54, 60 pouces horizontal Lit 39, 54, 60 pouces horizontal ASSEMBLY INSTRUCTIONS CONSIGNES D'ASSEMBLAGE Assembly tools required : Hammer, Phillips # 3 and Standard screwdriver Outils requis pour l'assemblage : Marteau, Trounevis

Plus en détail

LEISURE LINE FOLDING ADIRONDACK CHAIR LEISURE LINE CHAISE PLIANTE ADIRONDACK DO NOTCONTACT THE STORE NE PAS COMMUNIQUERAVEC LE MAGASINVENDEUR

LEISURE LINE FOLDING ADIRONDACK CHAIR LEISURE LINE CHAISE PLIANTE ADIRONDACK DO NOTCONTACT THE STORE NE PAS COMMUNIQUERAVEC LE MAGASINVENDEUR LEISURE LINE FOLDING ADIRONDACK CHAIR LEISURE LINE CHAISE PLIANTE ADIRONDACK Please Read Assembly Instructions Carefully For Parts, Service, or Technical support Call 1-800-404-8805 during business hours

Plus en détail

INSTRUCTIONS D INSTALLATION / INSTALLATION INSTRUCTIONS

INSTRUCTIONS D INSTALLATION / INSTALLATION INSTRUCTIONS INSTRUCTIONS D INSTALLATION / INSTALLATION INSTRUCTIONS *Cabinet du haut est une option de design. Non inclus. Upper cabinet is a design option. Not included. HARDWARE / QUINCAILLERIE A Insert fileté pour

Plus en détail

OPERATING MANUAL & ASSEMBLY INSTRUCTIONS INSTRUCTIONS D INSTALLATION ET GUIDE DU PROPRIÉTAIRE

OPERATING MANUAL & ASSEMBLY INSTRUCTIONS INSTRUCTIONS D INSTALLATION ET GUIDE DU PROPRIÉTAIRE OPERTING MNUL & SSEMLY INSTRUCTIONS INSTRUCTIONS D INSTLLTION ET GUIDE DU PROPRIÉTIRE 45" Professional Workbench & Utility Center With 8 Drawers and Storage Cabinet anc de Travail Professionnel de 45 po

Plus en détail

EM-T2000 INSTRUCTIONS

EM-T2000 INSTRUCTIONS EM-T2000 INSTRUCTIONS PLEASE READ THESE INSTRUCTIONS CAREFULLY AND KEEP FOR FUTURE REFERENCE! IF YOU DO NOT UNDERSTAND THE INSTRUCTIONS, OR DO NOT FEEL THAT YOU CAN FOLLOW THEM SAFELY, CONTACT A QUALIFIED

Plus en détail

Powermax45 Hose Replacement Kit Kit de remplacement des tuyaux sur le Powermax45

Powermax45 Hose Replacement Kit Kit de remplacement des tuyaux sur le Powermax45 Powermax45 Hose Replacement Kit Kit de remplacement des tuyaux sur le Powermax45 Field Service Bulletin Bulletin de service sur le terrain 805810 Revision 0 January, 2009 Révision 0 Janvier, 2009 POWERMAX45

Plus en détail

S 214 / S 215 ASSEMBLY INSTRUCTIONS CONSIGNES D'ASSEMBLAGE

S 214 / S 215 ASSEMBLY INSTRUCTIONS CONSIGNES D'ASSEMBLAGE S 1 / S 15 ASSEMBLY INSTRUCTIONS CONSIGNES D'ASSEMBLAGE Assembly tools required : Hammre, Phillips # and Standard screwdriver Outils requis pour l'assemblage : Marteau, Trounevis Phillips # et Plat Special

Plus en détail

Instruction Sheet L5 SERIES. Flip-Up Side Shelf

Instruction Sheet L5 SERIES. Flip-Up Side Shelf Instruction Sheet L5 SERIES Flip-Up Side Shelf THANK YOU Thank you for purchasing an L5 Series Flip-Up Side Shelf option. Please read these instructions thoroughly before installing or assembling this

Plus en détail

BINDINGMOUNTING MONTAGEFIXATIONS

BINDINGMOUNTING MONTAGEFIXATIONS BINDINGMOUNTING MONTAGEFIXATIONS This Dupraz D2 ski model, will provide you unexpected sensations in all snow conditions.before skiing it, one last step: the binding mounting. Traditionnal mounting tools

Plus en détail

INSTALLATION GUIDE FOR LOFT AND URBANIA PATIO DOORS

INSTALLATION GUIDE FOR LOFT AND URBANIA PATIO DOORS INSTALLATION GUIDE FOR LOFT AND URBANIA PATIO DOORS Loft Urbania RECOMMENDATION: Before replacing any existing product, check the condition of the product and make sure that it conforms to avoid any unnecessary

Plus en détail

Hobie Cat Trax Assembly Manual / Manuel d assemblage. English version : page 1 2. Version française : page 3 4

Hobie Cat Trax Assembly Manual / Manuel d assemblage. English version : page 1 2. Version française : page 3 4 Hobie Cat Trax Assembly Manual / Manuel d assemblage English version : page 1 2 Version française : page 3 4 Hobie Cat Europe, ZI Toulon Est, BP 250, 83078 Toulon cedex 9 Tel : +33 (0)494 08 78 78 Tel

Plus en détail

Guide d'installation rapide TFM-560X YO.13

Guide d'installation rapide TFM-560X YO.13 Guide d'installation rapide TFM-560X YO.13 Table of Contents Français 1 1. Avant de commencer 1 2. Procéder à l'installation 2 Troubleshooting 6 Version 06.08.2011 16. Select Install the software automatically

Plus en détail

Pedestal Installation Instructions For use with Model WFP24GW. Instructions d installation du piédestal Pour utilisation avec le modèle WFP24GW

Pedestal Installation Instructions For use with Model WFP24GW. Instructions d installation du piédestal Pour utilisation avec le modèle WFP24GW Pedestal Installation Instructions For use with Model WFP24GW Instructions d installation du piédestal Pour utilisation avec le modèle WFP24GW Table of Contents PEDESTAL SAFETY... 1 INSTALLATION REQUIREMENTS...

Plus en détail

1. Remove door from dryer

1. Remove door from dryer DOOR REVERSAL KIT TROUSSE POUR L INVERSION DE LA PORTE DRYER SAFETY TOOLS AND PARTS INSTALLATION INSTRUCTIONS Tools and Parts Gather required tools and parts before starting installation. 1. Remove door

Plus en détail

Français SYSTÈME DE RAYONNAGE DE MONTAGE MURALE. Manuel de l utilisateur Série AVS Système de Rayonnage de Montage Murale AVS1 AVS2 AVS3

Français SYSTÈME DE RAYONNAGE DE MONTAGE MURALE. Manuel de l utilisateur Série AVS Système de Rayonnage de Montage Murale AVS1 AVS2 AVS3 Français Manuel de l utilisateur Série AVS Système de Rayonnage de Montage Murale AVS1 30 lbs (14 kg) 45 lbs (20 kg) 60 lbs (27 kg) SYSTÈME DE RAYONNAGE DE MONTAGE MURALE Supportant votre mode de vie digital

Plus en détail

TV PANEL ASSEMBLY PANNEAU POUR TÉLÉVISEUR

TV PANEL ASSEMBLY PANNEAU POUR TÉLÉVISEUR TV PNEL SSEMBLY PNNEU POUR TÉLÉVISEUR Depending on model purchased, unit may not be exactly as shown. Selon le modèle que vous avez acheté, le meuble peut ne pas ressembler à l illustration. IMPORTNT!

Plus en détail

Warning: Failure to follow these warnings could result in property damage, or personal injury.

Warning: Failure to follow these warnings could result in property damage, or personal injury. Western Steel & Tube 1 Storage Locker Extended Storage Locker Storage Cabinet Assembly And Use Instructions Warning: Failure to follow these warnings could result in property damage, or personal injury.

Plus en détail

RAVWP12 12 depth RAVWP15 15 depth

RAVWP12 12 depth RAVWP15 15 depth Installation instructions for your new wall plenum RAVWP6 6 depth RAVWP8 8 depth RAVWP12 12 depth RAVWP15 15 depth Before you begin Read these instructions completely and carefully. IMPORTANT OBSERVE ALL

Plus en détail

(Programme de formation pour les parents ~ Training program for parents)

(Programme de formation pour les parents ~ Training program for parents) PODUM-INFO-ACTION (PIA) La «carte routière» pour les parents, sur l éducation en langue française en Ontario A «road map» for parents, on French-language education in Ontario (Programme de formation pour

Plus en détail

Stores en bois Guide d installation

Stores en bois Guide d installation Stores en bois Guide d installation C est si simple! BTG 468207 Rev0610_FR Avant de commencer Vos nouveaux stores en bois Le Marché du Store MD sont fabriqués selon vos spécifications avec des matériaux

Plus en détail

How to Deposit into Your PlayOLG Account

How to Deposit into Your PlayOLG Account How to Deposit into Your PlayOLG Account Option 1: Deposit with INTERAC Online Option 2: Deposit with a credit card Le texte français suit l'anglais. When you want to purchase lottery products or play

Plus en détail

Assembly Instructions

Assembly Instructions AI - 811-00 TODDLER GUARD RAIL (Barriere de lit pour enfant) ASSEMBLY INSTRUCTIONS Assembly Instructions Adult assembly required. Small parts may present choking hazard prior to assembly. that you follow

Plus en détail

Cab Wine Tower / Tour de Vin / Torre de Vino

Cab Wine Tower / Tour de Vin / Torre de Vino English This page lists the contents included in the box. Please take time to identify the hardware as well as the individual components of the product. s you unpack and prepare for assembly, place the

Plus en détail

MAXI SPEED-ROLL Course à boules

MAXI SPEED-ROLL Course à boules Course à boules Notice de montage 1. Posez le jeu à plat sur une table. 2. A l aide de la clé de service, dévissez les vis qui maintiennent la plaque de plexiglas et déposez la. 3. Dévissez les 4 vis fixant

Plus en détail

Installation Instructions

Installation Instructions Installation Instructions (Cat. No. 1794-IA16) This module mounts on a 1794 terminal base unit. 1. Rotate keyswitch (1) on terminal base unit (2) clockwise to position 8 as required for this type of module.

Plus en détail

Guide d'installation et Présentation de l'application Collecteur de données du «ColloidGen II» http://www.colloidgen.com

Guide d'installation et Présentation de l'application Collecteur de données du «ColloidGen II» http://www.colloidgen.com Guide d'installation et Présentation de l'application Collecteur de données du «ColloidGen II» http://www.colloidgen.com Installation and Overview Guide of Collector data Application for the "ColloidGen

Plus en détail

Ultra short throw projector wall mount

Ultra short throw projector wall mount Ultra short throw projector wall mount User manual www.optoma.com Sécurité Lisez les instructions avec précaution avant l installation de votre matériel. Installez le support plafond avec des fixations

Plus en détail

pottery barn kids retro kitchen 360 island Îlot de cuisine rétro 360 for age 3 and up à partir de 3 ans

pottery barn kids retro kitchen 360 island Îlot de cuisine rétro 360 for age 3 and up à partir de 3 ans pottery barn kids retro kitchen 360 island Îlot de cuisine rétro 360 for age 3 and up à partir de 3 ans CUTON: dult assembly required. This item contains small parts in the unassembled state and care should

Plus en détail

AMÉNAGEMENT D UN PLANCHER EN BÉTON

AMÉNAGEMENT D UN PLANCHER EN BÉTON INSTRUCTIONS AMÉNAGEMENT D UN PLANCHER EN BÉTON BUILDING A CONCRETE FLOOR AVEC ÉTAPES ES À SUIVRE WITH CRUCIAL STEPS TO FOLLOW MAÎTRES FABRICANTS DEPUIS 1986 ÉTAPE/STEP 1 24 min. 24 min. 24 min. Déterminer

Plus en détail

GOURMET GRILLS LE GRILS DU GOURMET

GOURMET GRILLS LE GRILS DU GOURMET GOURMET GRILLS LE GRILS DU GOURMET MANUFACTURED BY / MANUFACTURE PAR: NAPOLEON APPLIANCE CORP., 214 BAYVIEW DR., BARRIE, ONTARIO, CANADA L4N 4Y8 CUSTOMER SERVICE PHONE: (866) 820-8686 FAX: (705)727-4282

Plus en détail

Mounting Template. Mounting Template. green/vert. green/vert. black/noir. white/blanc. green/vert

Mounting Template. Mounting Template. green/vert. green/vert. black/noir. white/blanc. green/vert Mounting Template 1 Mounting Template 2 black/noir white/blanc 3 4 white/blanc black/noir 5 6 DIRECT WIRE INSTALLATION: Warning: Disconnect power before installing or repairing this luminaire. FAILURE

Plus en détail

pottery barn kids speed boat bed lit hors-bord

pottery barn kids speed boat bed lit hors-bord pottery barn kids speed boat bed lit hors-bord CAUTION: Adult assembly required. This item contains small parts that have sharp points and edges in the unassembled state. Adults should take care when unpacking

Plus en détail

WARNING. Terrace Bunk Bed Assembly Instructions

WARNING. Terrace Bunk Bed Assembly Instructions ! WARNING STRANGULATION HAZARD Never attach or hang items to any part of the bunk bed that are not designed for use with the bed; for example, but not limited to, hooks, belts and jump ropes. Do not place

Plus en détail

Folio Case User s Guide

Folio Case User s Guide Fujitsu America, Inc. Folio Case User s Guide I N S T R U C T I O N S This Folio Case is a stylish, lightweight case for protecting your Tablet PC. Elastic Strap Pen Holder Card Holders/ Easel Stops Figure

Plus en détail

PLATFORM BED ASSEMBLY L'ASSEMBLAGE DU LIT PLATE-FORME

PLATFORM BED ASSEMBLY L'ASSEMBLAGE DU LIT PLATE-FORME PLATFORM BED ASSEMBLY L'ASSEMBLAGE DU LIT PLATE-FORME Page 1 of 10 Comp #P2019 Revision #1 12/2011 1. Read all instructions before proceeding. Not following instructions may result in personal harm or

Plus en détail

Remove Déposer Connect Connecter Install Installer Location of clip or screw Emplacement de l attache ou de la vis

Remove Déposer Connect Connecter Install Installer Location of clip or screw Emplacement de l attache ou de la vis PART NUMBER: H631SFJ0 NUMÉRO DE PIÈCE : H631SFJ0 Kit Contents: Contenu de la trousse : A. Front Speaker (2) 2 haut-parleurs avant B. Rear Speaker (2) 2 haut-parleurs arrière C. Foam Tape Ruban adhésif

Plus en détail

Installation Instructions. P/N 962-020-001 Revision A April 1996. Multidock. Power Supply. 6300 Multi Dock. P/N 962-020-001 Revision A

Installation Instructions. P/N 962-020-001 Revision A April 1996. Multidock. Power Supply. 6300 Multi Dock. P/N 962-020-001 Revision A Installation Instructions P/N 962-020-001 Revision A April 1996 Multidock Power Supply 6300 Multi Dock P/N 962-020-001 Revision A Item# Description P/N Qty a power supply 851-027-00X ref.* b power cable

Plus en détail

NOTICE D UTILISATION Option USB 2-Ports USB FRANCAIS

NOTICE D UTILISATION Option USB 2-Ports USB FRANCAIS NOTICE D UTILISATION Option USB 2-Ports USB FRANCAIS Introduction Ce supplément vous informe de l utilisation de la fonction USB qui a été installée sur votre table de mixage. Disponible avec 2 ports USB

Plus en détail

INSTALLATION INSTRUCTIONS ATV Bumper

INSTALLATION INSTRUCTIONS ATV Bumper INSTALLATION INSTRUCTIONS ATV Bumper PN # 68993 Application: Kawasaki Prairie 700 Your safety, and the safety of others, is very important. To help you make informed decisions about safety, we have provided

Plus en détail

Owner s Manual ATV BASKETS REAR BASKET FRONT BASKET. Front and Rear ATV Baskets #12960 MOUNTING INSTRUCTIONS REPLACEMENT PARTS REV.

Owner s Manual ATV BASKETS REAR BASKET FRONT BASKET. Front and Rear ATV Baskets #12960 MOUNTING INSTRUCTIONS REPLACEMENT PARTS REV. Owner s Manual Front and Rear ATV Baskets #1960 REAR BASKET IMPORTANT Read and follow all Safety Precautions and Instructions Before mounting these baskets FRONT BASKET ATV BASKETS MOUNTING INSTRUCTIONS

Plus en détail

Mesure Measurement Réf 322 033 Etiquettes Terre, Jupiter, Mars, Français p 1 Lune pour dynamomètre 10 N English p 4 Earth, Jupiter, Mars, Moon,

Mesure Measurement Réf 322 033 Etiquettes Terre, Jupiter, Mars, Français p 1 Lune pour dynamomètre 10 N English p 4 Earth, Jupiter, Mars, Moon, Mesure Measurement Français p 1 English p 4 Version : 8006 Etiquettes Terre, Jupiter, Mars, Lune pour dynamomètre 10 N Earth, Jupiter, Mars, Moon, labels for 10 N dynamometer Mesure Etiquettes Terre, Jupiter,

Plus en détail

Manuel d utilisation

Manuel d utilisation Testeur de câbles informatiques SEFRAM 95 Manuel d utilisation M9095F00 Introduction Le testeur de câbles informatiques SEFRAM 95 est un outil simple et pratique qui permet le test des câbles RJ45/RJ11

Plus en détail

OKANAGAN CODE: 0098 IMPORTANT TOLL FREE/SANS FRAIS: 1-877-795-7423. 0098_Okanagan_11x14_Instructions_V1.4 AVANT DE COMMENCER

OKANAGAN CODE: 0098 IMPORTANT TOLL FREE/SANS FRAIS: 1-877-795-7423. 0098_Okanagan_11x14_Instructions_V1.4 AVANT DE COMMENCER 6'-8 13 16" [205 cm] 9'-4 1 16" [285 cm] Élévation avant Élévation latérale 0098_Okanagan_11x14_Instructions_V1.4 6'-8 13 16" [205 cm] 9'-4 1 16" [285 cm] INSTRUCTIONS Superficie au sol 14'-0 1 2" [428

Plus en détail

ENTERTAINMENT WALL ASSEMBLY with OPTIONAL BACK PANEL MEUBLE AUDIOVISUEL avec PANNEAU ARRIÈRE EN OPTION

ENTERTAINMENT WALL ASSEMBLY with OPTIONAL BACK PANEL MEUBLE AUDIOVISUEL avec PANNEAU ARRIÈRE EN OPTION ENTERTAINMENT WALL ASSEMBLY with OPTIONAL BACK PANEL MEUBLE AUDIOVISUEL avec PANNEAU ARRIÈRE EN OPTION Depending on model purchased, unit may not be exactly as shown. Selon le modèle que vous avez acheté,

Plus en détail

Full Motion LED, LCD TV Wall Mount

Full Motion LED, LCD TV Wall Mount 5. Ajustement C +15 EN INSTALLATION MANUAL Full Motion LED, LCD TV Wall Mount 180 D -15 La tension est prédéfinie par le fabricant. Si la tension est trop serrée ou trop relâchée, vous pouvez ajuster la

Plus en détail

MANUEL D'UTILISATION. Les Fabrications TJD www.tjd.ca

MANUEL D'UTILISATION. Les Fabrications TJD www.tjd.ca MANUEL D'UTILISATION Les Fabrications TJD www.tjd.ca Tous droits réservés Les Fabrications TJD, Rivière-du-Loup, G5R 5X9. Aucune copie ou reproduction de ce manuel, en tout ou en partie, ne doit être fait

Plus en détail

Pole with Clamp/Grommet Attachment User s manual

Pole with Clamp/Grommet Attachment User s manual LLR8950/895/8965 Pole with Clamp/Grommet Attachment User s manual Grommet Type Table Thickness ¾"-¾" Hole dia. 3 Table Thickness ¾"-¾" Clamp Type Step : Unscrew hand-turn screw and separate hand-turn screw

Plus en détail

ARC DINING TABLE ASSEMBLY INSTRUCTIONS. Toll-free MODEL NO

ARC DINING TABLE ASSEMBLY INSTRUCTIONS. Toll-free MODEL NO ARC DINING TABLE MODEL NO. 068-797-8 ASSEMBLY INSTRUCTIONS Toll-free 1-888-670-6684 IMPORTANT: Please read this manual carefully before beginning assembly of this product. Keep this manual for future reference.

Plus en détail

INSTRUCTIONS D ASSEMBLAGE

INSTRUCTIONS D ASSEMBLAGE INSTRUCTIONS D ASSEMBLAGE ADAPTATEUR POUR CHÂSSIS «CLICK'N GO» Kimpex # Réf. Description N d article Qté a Adaptateur 0-00 b Support plié «A» 0-00 c Support plié «B» 0-000 d Support (modèle 0) 0-000 e

Plus en détail

Quick start. Pulsar ellipse 300/500/650/800/1200. Pulsar ellipse premium 500/650/800/1200

Quick start. Pulsar ellipse 300/500/650/800/1200. Pulsar ellipse premium 500/650/800/1200 Quick start Pulsar ellipse 300/500/650/800/1200 Pulsar ellipse premium 500/650/800/1200 Using the additional functions available on your Pulsar ellipse Utilisation des fonctions additionnelles de votre

Plus en détail

Heavy Duty Storage Rack Étagère de Stockage de Forte Capacité

Heavy Duty Storage Rack Étagère de Stockage de Forte Capacité Operating and Safety MANUAL Manuel d utilisation et de sécurité Imported by Importé par Quality Craft Laval, Quebec, Canada, H7S 2G7 1-800-459-4409 www.qualitycraft.com Made in China Fabriqué en Chine

Plus en détail

INSTALLATION INSTRUCTIONS for Ice Maker Drain Pump

INSTALLATION INSTRUCTIONS for Ice Maker Drain Pump INSTALLATION INSTRUCTIONS for Ice Maker Drain Pump wwarning Electrical Shock Hazard Disconnect power before servicing. Replace all panels before operating. Failure to do so can result in death or electrical

Plus en détail

85100 Universal Independent Rear Suspension Rear Hitch

85100 Universal Independent Rear Suspension Rear Hitch 85100 Universal Independent Rear Suspension Rear Hitch Description Quantity Receiver Hitch Plate 1 Polaris Adaptor 1 Spacers 2 Plastic Cross Brace 2 Kawasaki Spacer 2 ¼ x 2 5/16 x 2 5/8 2 ¼ Nylock Nut

Plus en détail

I Tools Required. Wood Stud. Concrete ( <00>) Interion 7891 West Flagler Street #234 Miami, FL 33144

I Tools Required. Wood Stud. Concrete ( <00>) Interion 7891 West Flagler Street #234 Miami, FL 33144 I92-40935 (6910-002032 ) Wood Stud Concrete Tools Required 13 mm (1/2 in.) 10 mm (3/8 in.) 5.5 mm (7/32 in.) Interion 7891 West Flagler Street #234 Miami, FL 33144 Customer Service 1-877-806-1394 2010

Plus en détail

Quincaillerie spécialisée de porte Specialized door hardware

Quincaillerie spécialisée de porte Specialized door hardware Quincaillerie spécialisée de porte Specialized door hardware Kinvaro F0 pour porte pliante Kinvaro F0 bi-fold system Lors de l ouverture de la porte pliante, la fonction assistée garantit un mouvement

Plus en détail

TWINLINE CORNER AND ALCOVE INSTALLATION - TUB AND SHOWER DOOR

TWINLINE CORNER AND ALCOVE INSTALLATION - TUB AND SHOWER DOOR TWINLINE CORNER AND ALCOVE INSTALLATION - TUB AND SHOWER DOOR INTSTALLATION TWINLINE EN COIN ET ENTRE TROIS MURS - BAIGNOIRE ET PORTE DE DOUCHE CAML-TOMLIN 145 Northfield Drive West Waterloo, ON Canada

Plus en détail

85200 Universal Independent Rear Suspension Lockout

85200 Universal Independent Rear Suspension Lockout 85200 Universal Independent Rear Suspension Lockout NO. Description QTY. A-Arm Brackets 2 2 Cross Bars 2 3 Backer Plate 2 4 3/8 Locking Pins 2 5 5/6 x.25 Bolts 2 6 5/6 Lock Nuts 2 7 U-Bolts 4 8 Washers

Plus en détail

DT-5.2 Kit de Surfaçage Support Frein à Disque

DT-5.2 Kit de Surfaçage Support Frein à Disque DT-5.2 Kit de Surfaçage Support Frein à Disque Park Tool Co. 55 Hadley Ave. N., St. Paul, MN 5528 (USA) www.parktool.com DT-5.2 Kit de Surfaçage Support Frein à Disque Le Kit de Surfaçage pour Freins à

Plus en détail

Build Instructions Instructions de Construction

Build Instructions Instructions de Construction Build Instructions Instructions de Construction Includes plans for Inclus les plans all four robots pour les quatre robots Table of Contents Table des Matières i 1 VEX IQ Assembly Tips...2 Conseils d Assemblage

Plus en détail

Powermax65/85/105/125 Wheel Kit Operation Powermax65/85/105/125 Utilisation du jeu de roues

Powermax65/85/105/125 Wheel Kit Operation Powermax65/85/105/125 Utilisation du jeu de roues Powermax65/85/05/25 Wheel Kit Operation Powermax65/85/05/25 Utilisation du jeu de roues Field Service Bulletin Bulletin de service sur le terrain 80730 Revision 3 December 203 Révision 3 Décembre 203 Wheel

Plus en détail

Manuel VPS-230 Réf. 67230 04/10

Manuel VPS-230 Réf. 67230 04/10 Manuel VPS-230 Réf. 67230 F GB 04/10 F AVERTISSEMENTS : Sécurité - Lisez et conservez avec précaution ce manuel de l utilisateur. N utilisez ce produit que de la manière indiquée. - Cet appareil doit être

Plus en détail

RV SEWER ELBOW 4-IN-1 EASYSLIP 8615874

RV SEWER ELBOW 4-IN-1 EASYSLIP 8615874 RV SEWER ELBOW 4-IN-1 EASYSLIP 8615874 RV Sewer Elbow & 4-in-1 Adapter Spin-Lock Technology. No clamps or tools needed. "Spin-Lock Rings. Built-in rings rotate to hold hose securely and reverse easily

Plus en détail

Captuvo SL22/42. Guide de démarrage rapide. Boîtier Enterprise pour Apple ipod touch 5 et iphone 5. CAPTUVO22-42-FR-QS rév.

Captuvo SL22/42. Guide de démarrage rapide. Boîtier Enterprise pour Apple ipod touch 5 et iphone 5. CAPTUVO22-42-FR-QS rév. Captuvo SL22/42 Boîtier Enterprise pour Apple ipod touch 5 et iphone 5 Guide de démarrage rapide CAPTUVO22-42-FR-QS rév. A 09/13 Mise en route Scannez ce code à barres avec votre smartphone ou consultez

Plus en détail

Méthode ESAO. ESAO method. Electrodes Stimulatrices Stimulating electrodes. Ref : 453 012. Français p 1. English p 3.

Méthode ESAO. ESAO method. Electrodes Stimulatrices Stimulating electrodes. Ref : 453 012. Français p 1. English p 3. Méthode ESAO ESAO method Français p 1 English p 3 Electrodes Stimulatrices Stimulating electrodes Version : 6006 Méthode ESAO Electrodes stimulatrices Flexible 2 électrodes en argent chloruré Pince étau

Plus en détail

Haiku Bamboo LED Light Kit

Haiku Bamboo LED Light Kit HAIKU by BIG ASS FANS Haiku Bamboo LED Light Kit Ensure power is disconnected before installing the LED light kit. Do not touch the LEDs or electronics during installation Review the safety guidelines

Plus en détail

pottery barn kids Instructions for Crib Model: (Instructions pour le modèle de lit d enfant:) SLEIGH CRIB

pottery barn kids Instructions for Crib Model: (Instructions pour le modèle de lit d enfant:) SLEIGH CRIB pottery barn kids Instructions for Crib Model: (Instructions pour le modèle de lit d enfant:) SLEIGH CRIB for Immobilization Kit of the Drop Gate in the Up Position. (Instructions pour l installation du

Plus en détail

FR CHARIOT DE MAROUFLAGE MASKING PAPER EN 07-11

FR CHARIOT DE MAROUFLAGE MASKING PAPER EN 07-11 FR 02-06 CHARIOT DE MAROUFLAGE MASKING PAPER EN 07-11 V1-09/01/2015 CHARIOT DE MAROUFLAGE DE LUXE FR LISTE DES PIÈCES # DESCRIPTION Qt 1 Chassis vertical (gauche) 1 2 Chassis vertical (droite) 1 3 Tube

Plus en détail